
©2021 Copyright Kappers Fabricating, Inc.   All rights reserved Page 1

Plow Mount		 PART #106185
SPORTSMAN / SCRAMBLER 1000

Item # Qty. Description

1 1 Plow Mount

2 1 Frame Bracket

3 4 Hardware Kit (HK-386)

3.1 1 3/8”-16 x 2.25” Hex Bolt Flange

Item # Qty. Description

3.2 2 3/8”-16 x 1.00” Hex Bolt Flange

3.3
2

5/16”-18 x 2.00” x 2.50” SQ 
U-BOLT 1.25” Thread

3.4 4 5/16”-18 Hex Nut Flange Nylock

3.5 3 3/8”-16 Hex Nut Flange Nylock

1

3.2

3.1

3.5

3.3

3.4

2

FRONT OF MACHINE

Figure 1

NOTCH



©2021 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.

1.	 Remove the inner plastic fenders by taking out 
screws (A) and push pins (B) to allow for better  
access while installing. See Figure 2. 

2.	 Place Frame Bracket (2) on top of the frame. The 
notch should be on the passsenger side of the  
machine like shown in Figures 1 and 3.

3.	 Hold plow mount into place on the bottom of the 
frame and skid plate. Loosely install bolts (3.2 and 
3.1) and nuts (3.5). The middle bolt (3.1) should 
go through hole in the frame like shown in figure  
Figure 4.

4.	 Center the Plow Mount (1) on the machine. The  
outside slots (A) on the rear of the plate should be 
outside of the frame. Using the inner slots (B) as a  
template, drill a hole through the plastic skid plate 
in each slot using a 3/8” drill bit. See Figure 5. 
 
Note: Place drilled hole along slot in an area that 
avoids the steel gussets on the frame. The slots  
allow for greater adjustment when drilling the holes.

5.	 Install U-bolts (3.3) from the top by going around 
the frame, through plastic skid plate, and then the 
plow mount. Use nuts (3.4) to secure. See Figure 6.

6.	 Once all hardware is started, tighten all hardware 
evenly.

7.	 Resinstall inner plastic fenders. See Figure 2.

INSTALLATION INSTRUCTIONS

B

A

B

Figure 2

Figure 3

NOTCH

FRONT OF MACHINE

2

Figure 4

HOLE IN FRAME

1

Figure 5

B

2X

AFigure 6
3.3

3.4


